LU LS L 7/

I 1= =
N I T R O P O W E R

Kit Features: Specifications:

8.58 :1 Main gear ratio Main Rotor Blade Diameter: 57.3 in /
4.5:1 Tail gear ratio 145.5 cm (640 mm Blades)
Engineered for OS 55,/YS56 motors or compatible Tail Rotor Blade Diameter: 10.25 in /
Carbon fiber frames for ultra-rigid and compact design 26.0 cm (92 mm Blades)

Push/Pull CCPM control system Length: 49 in / 124.50 cm

Triple bearing supported 10mm hardened main shaft Height: 13.7 in / 34.80 cm

120 degree dual race ball bearing metal swashplate Width: 4.5in / 11.45 cm

Stainless steel damper mounted bearing torque tube for high efficiency
Dual race ball bearing with thrust bearing supported tail blade grips

ENTURY

HELICOPTER PRODUCTS
© 2012 Century Helicopter Products - All rights reserved.

:

Version 1.00



INTRODUCTION Radikal N640
Thank You

Thank you for purchasing this new class of helicopters. By incorporating the use of blade sizes up to 640mm allowing 700 class flight
characteristics in a smaller, you've made the right choice by going for an economical yet extremely high performance helicopter.

Warning!

This R/C helicopter is not a toy! It is a precision machine requiring proper assembly and setup to avoid accidents. It is the responsibility of
the owner to operate this product in a safe manner as it can inflict serious injury otherwise. It is important for the user/ pilot to be respon-
sible for the damage the model is capable of inflicting on one’s self and others around the model during its operation. Century Helicopter
Products, affiliated individuals, and shops/sellers hold no accountability for the operation or use of this model. It is recommended that
if you are in doubt of your abilities; seek assistance from experienced radio control modelers and associations. Although the helicopter
is considered small in size, you must be very cautious during the operation of the model as serious damage, injury, or death can occur.

Flight Checklist

O Make sure your transmitter battery is fully charged.

O Turn on the transmitter FIRST prior to turning on anything else on the model.

O Inspect all parts before each flight to ensure no damage has occurred.

O Check all nuts, bolts, and screws to be sure they are securely fastened.

O Verify all parts are installed correctly and in proper working condition.

O Make sure you have control of the model prior to engaging the motor or engine.

O Allow all the components to initialize and test all contrals.

O Fly the model and be sure the maodel is capable of a proper hover prior to performing aerobatics.
O Land the model and shut off the motor or engine.

O Turn off or unplug any battery(ies) on the model BEFORE turning off your transmitter.

General Guidelines

Apply thread lock to all metal to metal thread contact points. Do not apply CA (cyanoacrylate] glue or thread lock to ny-lock nuts (metal
nuts with plastic inserts). Diagrams indicated by bounding boxes for screws, bearings, etc. are illustrated at a 1-to-1 ratio. All other il-
lustrations are not drawn to scale. Throughout this manula, you will find building tips. Please follow the tips and use common sense when
building.

Pre-Assembly Information

Upon opening the kit, all the major component parts are bagged for ease of assembly which correspond to the sections of the manual.
Various assemblies have been pre-assembled however, only as a reference assembly. Final assembly is up to the user. Installation onto
the particular parts, screws and nuts required for each step are packaged in the same bag as the parts. Be careful when opening each
bag as not to lose any hardware. Care has been taken in filling and packing of each bag however mistakes do happen. If there is a parts
shortage or missing hardware, please contact us directly or contact your place of purchase.

Century Helicopter Products
1740-C Junction Ave.
San Jose, CA. 95112

USA.
www.centuryheli.com




6 CHANNEL RECEIVER

— SERVOS X 5 [MINIMUM) CN2034A

B CHANNEL BALL LINK PLIERS
CCPM TRANSMITTER

(MINIMUM)

- ([ )————
GYRO ( )
RECEIVER BATTERY HOBBY SCISSORS
NITRO HELICOPTER GLOW PLUG %
FUEL IGNITOR

CN2017
HEX DRIVERS
15,20,25,308&840

CN2027
G-FORCE PITCH GAUGE

mzxmp
NEEDLE NOSE .,mmm""“”m
PLIERS
CN2057 & CNO426 METRIC RULER OR
7 STARTER SIMILAR MEASURING CN225
L DEVICE
S AND STARTER SHAFT CONTROL ROD
N SETUP GAUGE
sm%ﬂ?%%%@m 50-56 SIZE NITRO .
50 MUFFLER iy / "\ g
CN2051
SYNTHETIC ZIP TIES ACCURATECH BLADE BAL-
600-640MM ROTOR BLADES OIL/GREASE ANCER V.2 HOBBY KNIFE

Warranty

Century Helicopter Products assures the purchaser that should a defect in materials or workmanship occur within 30 days from the
date of purchase affecting the original customer (“Purchaser”) under normal use, Century Helicopter Products will assume warranty
replacement or repair as seen fit. In the event the helicopter is assembled by the Purchaser and damage occurs by the Purchaser of the
final product, Century Helicopter Products shall not be liable. The assembled product by the Purchaser shall accept full responsibility and
liability. If the Purchaser is not prepared to accept such liability associated with the assembly or operation of the model, the kit must be
immediately returned in new and unused condition to the original place of purchase.

Warranty Period

This warranty is limited to the original customer (“Purchaser”) and is non-transferable. THE PURCHASER IS RESPONSIBLE FOR TRANS-
PORTATION CHARGES OF ANY AND ALL REPAIRS OR REPLACEMENTS PROVIDED UNDER THIS WARRANTY. The warranty coverage
will only apply to those products purchased from an authorized Century Helicopter Products dealer or distributor. This warranty can
change or be modified without any prior notice and shall supersede all other warranties expressed or implied. To initiate a warranty claim,
please be sure you have proof of purchase of the product. Century Helicopter Products reserves the right to inspect any and all items
involved in a warranty claim. Century Helicopter Products does not warrant that the operation of the product will be uninterrupted or
error-free. Century Helicopter Products will not be responsible for damage coming from failure to follow instructions relative to the prod-
ucts assembly and usage. This warranty does not apply to damage caused by products other than Century Helicopter Products’, dam-
age caused by accident, abuse, cosmetic damage, negligence, misuse, flood, fire, earthquake other external causes, commercial use, or
modification of or to any part of the Product. This warranty does not cover damage due to improper installation, operation, maintenance,
or attempted repair by anyone other than Century Helicopter Products.




AMA RULES & REGULATIONS Radikal N640

General
1. Model aircraft will not be flown:

(a) In a careless or reckless manner.

(b) At a location where model aircraft activities are prohibited.

2. Madel aircraft pilots will:

(a] Yield the right of way to all man carrying aircraft.

(b) See and avoid all aircraft and a spotter must be used when appropriate. [AMA Document #540-D-See and Avoid Guidance.)

(c]) Not fly higher than approximately 400 feet above ground level within three (3) miles of an airport, without notifying the airport
operatar.

(d]) Not interfere with operations and traffic patterns at any airport, heliport or seaplane base except where there is a mixed use
agreement.

(e]) Not exceed a takeoff weight, including fuel, of 55 pounds unless in compliance with the AMA Large Model Aircraft program. (AMA
Document 520-A)

(f) Ensure the aircraft is identified with the name and address or AMA number of the owner on the inside or affixed to the outside of
the model aircraft. (This does not apply to model aircraft flown indoors).

(g]) Not operate aircraft with metal-blade propellers or with gaseous boosts except for helicopters operated under the provisions of
AMA Document #555.

(h) Not operate model aircraft while under the influence of alcohol or while using any drug which could adversely affect the pilot’s ability
to safely control the model.

(i) Not operate model aircraft carrying pyrotechnic devices which explode or burn, or any device which propels a projectile or drops
any object that creates a hazard to persons or property.

3. Model aircraft will not be flown in AMA sanctioned events, air shows or model demonstrations unless:

(a) The aircraft, control system and pilot skills have successfully demonstrated all maneuvers intended or anticipated prior to the
specific event.

(b) An inexperienced pilot is assisted by an experienced pilot.

4. \When and where required by rule, helmets must be properly worn and fastened. They must be OSHA, DOT, ANSI, SNELL or NOCSAE
approved or comply with comparable standards.

Radio Control (RC)

1. All pilots shall avoid flying directly over unprotected people, vessels, vehicles or structures and shall avoid endangerment of life and
property of others.

2. A successful radio equipment ground-range check in accordance with manufacturer’s recommendations will be completed before
the first flight of a new or repaired model aircraft.

3. At all flying sites a safety line[s] must be established in front of which all flying takes place [AMA Document #706-Recommended
Field Layout):

(a) Only personnel associated with flying the model aircraft are allowed at or in front of the safety line.

(b] At air shows or demonstrations, a straight safety line must be established.

(c) An area away from the safety line must be maintained for spectators.

(d] Intentional flying behind the safety line is prohibited.

4. RC model aircraft must use the radio-control frequencies currently allowed by the Federal Communications Commission (FCC). Only
individuals properly licensed by the FCC are authorized to operate equipment on Amateur Band frequencies.

5. RC model aircraft will not operate within three (3) miles of any pre-existing flying site without a frequency-management agreement
(AMA Documents #922- Testing for RF Interference; #923- Frequency Management Agreement)

6. With the exception of events flown under official AMA Competition Regulations, excluding takeoff and landing, no powered model
may be flown outdoors closer than 25 feet to any individual, except for the pilot and the pilot’s helper(s) located at the flight line.

7. Under no circumstances may a pilot or other person touch a maodel aircraft in flight while it is still under power, except to divert it
from striking an individual. This does not apply to model aircraft flown indoors.

8. RC night flying requires a lighting system providing the pilot with a clear view of the model’s attitude and orientation at all times.

9. The pilot of a RC model aircraft shall:

(a) Maintain control during the entire flight, maintaining visual contact without enhancement other than by corrective lenses pre-
scribed for the pilot.

(b] Fly using the assistance of a camera or First-Person View (FPV) only in accordance with the procedures outlined in AMA Document
#550.

Free Flight

1. Must be at least 100 feet downwind of spectators and automabile parking when the model aircraft is launched.

2. Launch area must be clear of all individuals except mechanics, officials, and other fliers.

3. An effective device will be used to extinguish any fuse on the model aircraft after the fuse has completed its function.




]

Radikal N640

L4

Do not open all the bags prior to starting assembly. Open the bags step by step as you go through this
instruction manual. The components are bagged to make assembly easier. The next few pages will per-

tain to the assembly of the head. Please follow the instructions based on the head type you own. Make

Use medium strength
thread lock on all metal
to metal screw contact

points.

Use medium CA
(Cyanoacrylate)
glue on metal to
plastic threads »

N sure to apply threadlock to any screws going into metal.

The flybar head comes pre-assembled however, it is only assem-
bled as an example of how it should be assembled. The entire

head will need to be taken apart and medium thread lock is
required on all metal to metal parts.

Make sure the distance on
both sides are equal

Make sure the distance on
both sides are equal

}%—CNBB’I 030
E_E» CNBB0840

H—— CNM4X4ss

PPN~

% CNM3XBBHES

€

{

— @il —— CNM3x3sS

@%—% CNM3XBFHCS

\

> T H- CNLR1017
> cNLR1014
}—% 3XBX5

/

No. Part # Description Qty
1 CNE518 Seesaw Shaft( Jie 4 4l) 1
2 | CNBB1030 3X10X4 Bearing(4# k) 2
3 CNM3xBBHCS | Button Head Cap Screw( |5k N 75 M 1 22) o
4 CNE564S Seesaw Tie Bar Set{ T #T4% il ) 2
5 CNE564S M3x3 Socket Head Set Screw( Gk /S flg42) | 2
6 CNES64S 3xBx5 Spacer( 3xBx54HE ) 2
7 CNE556-1 Rator Head Yoke( = jie 3 H1 .0 B ) 1
8 HI3167H3 Seesaw Offset Plates( P T[4 72 /) 2
9 CNM3xBBHCS | Button Head Cap Screw( 5k N 7S ff1 15 £4) o
10 | CNBBO840 4X8X3 Bearing(#li ) 2
11 | CNE5S59AS 4XBX5 Spacer(E 1) 2
12 | CNES59AS Flybar Control Arm(*F- 1 34 fil] &) 2
13 | CNM4x4sS M4x4 Socket Head Set Screw[ Tk N AIEL) | 4
14 | HIB179B1 4Amm Flybar[SEA5#F) 1
15 | HI3179A Flybar Paddles(F-4 ) 2
16 | CNM3xBFHCS | Flush Head Cap Screws( &}k 47 £ 12 £)M3x8 2
17 | CNE559AS Flybar Control Arm (- 3 12 il i) 2
18 | CNLR1017 M3 Ball Link Long[M3 £k 3k 12£2) 2
19 | CNLR1014 M3 Ball Link Short(M3 k3L #1244 2




Notice the direction of the blade
grips as well as the direction of
the flybar control arm.

~

Ensure lubricant is applied to the thrust bearings. Be careful when
taking the thrust bearings out of the blade grips. The radial bear-
ings (part #4) should stay within the grips. DO NOT try to remove
these as they have been factory installed. It is best to remove the
grips one side at a time. Before assembly, natice the direction of the
control arm on the grip. It should be assembled as indicated within
this diagram.

~

ﬁ :1 CNBB814
1

CNM4XBBHCS

CNM10X14FW

|

CNBB614T

o
% w @%—% CNLR1023
CNM4x10CS E}E‘CNBBBB“

\ H .l|l‘l\l\l\I|Ill|IlIlIlIlIlIIIIIIIII|lllmllllllmlllllll\l\‘l M Bx ’l 6 CS
| SRR
J H CNM4X10FW ( % .\ml\l\\“\l\l\lllllllllllllllllllllll

——F oNR1014 D= onmaxsxa Y,

BN D 7Y

-
YN

Radikal N640

Use medium strength
thread lock on all metal
to metal screw contact

LOCK|

points. g

K THRUST BEARING INSTALLATION GUIDE

GROOVES INSIDE

=T =TI

LARGER ID SMALLER ID

SIDE PROFILE - BLADE GRIP

QL GREASE

~

\\ LARGER INNER DIAMETER TOWARDS HEAD BLOCK RECESSED CREVICE FACES MAIN SHAU

No. Part # Description Qty

1 HIB181D Rubber Dampener{ £ 3 34) 2
2 CNES21A Feathering Shaft( 1) 1

3 CNE522-28 T=2.8mm, Blade Grip Spacer( [A][%%) 2

4 | CNBB814 8X14X4Bearing( 47K) 4

5 CNM4xBBHCS | Button Head Cap Screw( &Sk N /S f242) | 6

B CNE557-2 Main Rotor Blade Grip Arms(E e H ) 2

7 CNES57A-1 Main Rotor Blade Grips( T it 3 3¢ 1 i) 2

8 CNM10X14FW | M10x14x1Flat Washer(-[ii# /) 2

9 CNBBB14T Bx14x5 Thrust Bearing( 1L 457K 2
10 | CNM4X10CS | M4x10 Cap Screws( ##:kiZ#4) 2
11 CNM4X10FW | M4x10x1Flat Washer(- i A) 2
12 HW6206 3X5X2 Spacer{ & #) 2
13 | CNLR1014 M3 Ball Link(M3 ER 3k 12 £2) 2
14 | CNBB36B4 3X6X2.5Bearing( 4#7K) 4
15 | CNM3X1BCS | M3x16 Cap Screws( k1% 42) 2
16 | CNE558S Bell Mixer Arm(JR %) 2
17 HWEB205 3X5X3 Brass Spacer([t] i &) 2
18 | CNLR1023 M3 Ball Link(M3 ¥k 3k 1 £4) 2




] Radikal N640

BAG /I f Use medium strength )
LOCK!

thread lock on all metal
to metal screw contact

points. g

plastic threads

~
Use medium CA
(Cyanoacrylate)
glue on metal to

]

=
DRt

= =
& @ | °
= e O
: : = ‘\\1\1‘\—@

—(&—| i Maxacs

>l cNmaxeescs No. Part # Description Qty

1 CNM3LOCK M3 Locknut(M3 121} 1

}—H% M3 CNM3LOCK 2 CNM3X8CS M3x8 Cap Screws(#f k2 £2) 2

3 HW5053 10mm Main Shaft(3= %) 1

—@—{fl}—— CNM3x3S8 4 CNM3x38s M3x3 Socket Head Set Screw(Jt 3k 75 iR £4) 2

5 CNE556-2 Aluminum Washout Guide( B4 7 5 4%) 1

\ / 6 CNM3X225CS  |M3x22 Cap Screws{#f k1844 1




] Radikal N640

U dium strength
— ek onl et

to metal screw contact
points. gy

:

Hint: To ensure this pin does
not pop out, periodically
check it between flights. You
also can apply a tiny drop of
CA to either side of the pin.

g}E»CNBBSB —

No. Part # Description Qty

~@Dr £ onmsxexa 1 | cNLR1003 3X5X0.5 Flat Washer(F- i % 1) 2

4 2 CNBB36 3XBX2.5 Bearing(iili7K) 4

[ M3G05CNLR1003 3 HWE205 3X5X3 Brass Spacer{[t 12 £) 5

-“©o—F——+ @ex12 4 CNE5168B Radius Link w/ Pin[ = ff1 128) )

] 5 CNE516B Radius Link w,/ Pin{ &%) 2

%MBM 2Cs B CNM3X12CS M3x12 Cap Screws( #:3ki24) 2

4;_% NLR102 7 CNE5SB0S Washout Arm(#2 ) 2

¢ 023 8 CNLR1021 M3 Ball Link L=18MM(M3 kL2 24 D)

ﬁy—@ﬂﬁﬁmﬁ CNLR1020 9 CNLR1023 M3 Ball Link(M3 £ 3k 242) o

10 CNLR1011 M3 Ball Link[M3 ER k4% #4) 4

@W M3 L=18MM 11 CNE594 Washout Hub (12 1) i & 2 ) 1

12 HW5148N NX Dual Ball Bearing Swashplate(+ %) 1




Radikal N640

LINKAGE RODS [FLYBAR VERSION)

( Use medium strength
thread lock on all metal
to metal screw contact
points.

\

/NOTICE SIZE OF HOLES ON BALL LINKS \

THE SIDE WITH THE SMALLER HOLE
SHOULD FACE OUTWARDS

correct measurements.

The linkage rods come pre-built. Even
though they are pre-built, you will need
to verify their lengths. The diagram
with lengths are drawn at a true to
life scale, therefore you can lay your
linkages on the diagram to find the

/ HEL PFUL TOOL

\\ PART# CN2255: CONTROL ROD SETUP GAUGE /

No. Part # Description Qty
1 |HIB145 Ball Link Set (26 Long, 4 Short)[ BR:LERAD| 4
2 |HwW5192 Pushrod Set{ i%Ff) 2
3 |HIB145 Ball Link Set (26 Long, 4 Short)(k:kESAR| 4
4 |HW5192 Pushrod Set{ ZAT) 2
5 |HIB145 Ball Link Set (26 Long, 4 Short)( Bk:k#EHA| 4
B |HwW5192  |Pushrod Set[ #4T) o)
7 |HB145 Ball Link Set (26 Long, 4 Short)( Bk LT 4
8 |HW5192 Pushrod Set{ #%4T) 2
9 |CNLR1022SP|Special Ball Link [M3 73845 kiR L2 22) | 1




The flybarless head comes pre-assembled
however, it is only assembled as an ex-
ample of how it should be assembled. The
entire head will need to be taken apart and
medium thread lock is required on all metal
to metal parts. Ensure lubricant is applied
to the thrust bearings. Be careful when
taking the thrust bearings out of the blade
grips. The radial bearings (part #9) should
stay within the grips. DO NOT try to remove
these as they have been factory installed.
It is best to remove the grips one side at a
time. Before assembly, notice the direction
of the control arm on the grip. It should be
assembled as indicated within this diagram.

Use medium strength
thread lock on all metal
to metal screw contact
points. g

LARGER ID

SIDE PROFILE - BLADE GRIP

LARGER INNER DIAMETER TOWARDS HEAD BLOCK RECESSED CREVICE FACES MAIN SHAFy

Make sure the open ball side of the thrust bearing
is facing towards the rotor head.
CNM4x6BHCS

SMALLER ID

-

%% T o~ No. Part # Description Qty
&% J CNBB814 \/ L Max10x1 1 CN2517A-1 Flybarless Arm Ball[#2) 2
o CN2517A1 Flybarless Arm(#2 ) 2

O\ 3 CNM4xBBHCS Button Head Screw( [F 3k I8 24)M4x6 6

/X ( —/ qu 0cs 4 CN2517A1 Main Rotor Blade Grip( 323 % A 2
K J L 4x10x1 5 CN2517A-2 Head Block( 3 i 3 - .0 ) 1
§] CNE521A Feathering Shaft{ 1) 1

7 CN2517A-6 Head Damper Spacers( %k} &) 2

503 m 8 HIB181D Rubber Dampener( 1% 7 1) 2

(% o/ o ﬁ 9 CN2517A-25 T=2.50mm Spacer{ 1% 2
C% w M 10 CNBB814 8x14x4 Bearing[ {1 7K) 4
11 CNM10X14FW Flat Washer{ #1)10x14x1 2

ﬂ»ﬁ CNBRE14T 12 CNBBB14T Thrust Ball Bearing( 1L 4 7K)6x14x5 2
13 CNM4X10FW M4x10x1 Spacer{ %) 2

\ 14 CNM4X10CS M4x10 Cap Screws( # 3k 1222) 2

Parts diagrams are drawn on a 1-to-1 scale.
- Page 10



The follower arms already come pre-assembled.
DO NAT try to remove the bearings as they are
factory installed.

~

2N

>l cnviaxeascs
ﬂ“““‘“““‘““““““““““‘““““““““““ CNM3x16BHCS

% CNBB0830

1_% M3x5x3 HW6205
T% M3x5x0.5 CNLR1003

}@» CNM3LOCK

)| D - omiax 205
5>~ CNM3X3ss
b——— 2112

/

.

L ——

E=wgq

— ==

(7
AN

]

Use medium strength
thread lock on all metal
to metal screw contact

LocK
-
¢

T

No. Part # Description Qty
1 CNM3X225CS M3x22 Cap Screws(#f Sk i £2) 1
2 CNM3X12CS M3x12 Cap Screws(#f k12 42) 2
3 CNM3X3SS M3x3 Socket Head Set Screw (75 k P 75 1R 24 2
4 CN2517A-5 Radius Link w/ Pin{{di44) 2
5 CN2517A-5 Radius Link w/ Pin[ =% 1E) 2
6 CNM3x16BHCS | Button Head Cap Screw( B3k 4 75 A 2 £9M3x16 2
7 CNBBO384 Bearing( & Zk il 4)3x8x3 4
8 CN2517A5 Washout Control Arm( 55 4 /) 2
9 HWB205 Spacer(#:£)3x5x3 o
10 HWS053A 10mm Main Shaft{3 ) 1
11 CNLR1003 3x5x0.5 Micro Washer( #: &) o
12 CNM3LOCK M3 Locknut (M35 FA 12 &) 1

Page 11




~(&)——m—cNr1o20

No. Part # Description Qty
& —Flm- M3L=18MM 1 CNLR1021 M3 Ball Link L=18MM(M3 Bk 3k ) 3

2 CNLR1020 M3 Ball Link[M3 Bk k12 £2) 4

3 HW5146N NX Dual Ball Bearing Swashplate(1 %) 1

Page 12




5
i

No. Part # Description Qty
1 HW5192A Pushrod Set{ i%FT) 2
2 HIB145 Ball Link Set (26 Long, 4 Short){ Bk E 4
3 HW5192A Pushrod Set[ Z+T) 2
4 HIB145 Ball Link Set (26 Long, 4 Short)( 3Rk &) 4

Page 13




BAG 2 Use medium strength
thread lock on all metal

to metal screw contact
points. g
)

| This bearing is already
S pre-installed into the
clutchbell.

4 ——} cNmaxass

No. Part # Description Qty

CNBB513 1 HWB002 Hex Adapter( 7~ 1 )3 815K 1

2 CNM4x4SS | Set Screw{ Gk PI/S fi 2 29M4x4 2

3 CNBB513 Bearing( & Zk i 7K)5x 1 3x4 1

% N H 4 CNBB1015 | Bearing( ¥ ¥k#i7K)10x15x4 1

f \ CNBB1524 5 HW5043N | Alloy Drive Gear 12T( & &5 H 5% 1

K J 6 HWB007G | Bearing Block{ fi ) 1

&J U 7 CNBB1524 | Bearing[#R Bk fill 7K) 1 5x24x5 1

8 HWS5013N | Clutch Bell Assembly (& & 2% &) 1

g CNBB511 Bearing( R ¥kl 7K)5x1 1x4 1

10 HWS5005N Starting Shaft( i 1) 1

g% CNBBS511 11 HWB007GS | Long Hex Spacers( /s f 4 )L=52MM a

\ / 12 HWB007G Bearing Block( i & i) 1

Page 14




X

1L

1 @2Xe4

%ma\ ¢$\

>l cNLR1014
%—% CNMBXBBHCS

CNBB1018

?
N/

-

/

The bearings #6 & #8 are already
factory installed. Please be sure to
apply threadlock to the the M3x6
button head screw (#5).

Hint: The A-Arm already comes assembled. To ensure
the pin does not slide out during operation, please be
sure to check it periodically between flights. To be sure

drop of CA glue to either side of the pin.

it does not have a chance of falling out, apply a small

Push this into the tank first and then push the nozzle into the stopper. )

No. Part # Description Aty
1 HI5032 A Contral Arm(A 542 i i) 1
2 HI5032 Pin(f#4)@2x24 1
3 CNLR1014 M3 Ball Link{M3 Bk k18 £4) 2
4 HI5032 A-Arm Block(A 70§75 il & i) 1
5 CNM3xBBHCS Button Head Cap Screw( [& 3k P 7~ 1 12 £9M3x6 1
6 CNBB1019 Bearing( VA Zk 4 74K)10x19x5 2
7 HWB042GU Upper Bearing Block{ =& #ifi_I- 4 7& ) 1
8 CNBB1022 Bearing( V& ¥kl ) 10x22x6 1
9 HW5042 Lower Main Shaft Bearing Block (3=~ #fi 7K ) 1
10 HI5139N Fuel Tank(JH4H) 1
11 HI5139N Clunk( 5 i %) 1
12 HI5139N Fuel Line[ ¥ 1 iH ) 1
13 HI5139N Rubber Stopper [ 4 %) 1
14 HI5139N Nozzle( H i 4E) 1

Page 15




BAG 3,4,6,&8

Ensure direction of
bearing block. Bearing is
retained from the top.

Notice direc-
tion of balls on
elevator arm.

Notice the direction
the flanged bearing
is facing within the
sideframe.

Leave the bolts holding the-
clutchbell bearing blocks loosely
installed without threadlock for
now. You will tighten them later
on when you install the main
gear and adjust gear meshing.

Use medium strength
thread lock on all metal |
to metal screw contact

—4
¢

points.

!

Now would be a good time to run your fuel tubing before install-
ing the fuel tank into the frames. At this time, your fuel nozzles
on the tank are easier to access. Please refer to page 33 of
this manual to see how the fuel tubing should be routed.

No. Part # Description Qty
1 CNM3X35CS | M3x35 Cap Screws(#f 3k i242) 2
2 HW5004N Threaded Spacer{ $2H)L=24mm o
3 HW5004N Threaded Spacer( £5#F)L=53mm 1
/ \ 4 CNM3LOCK M3 Locknut{M3 12 £} B
) MBX35CS 5 | HISOOSN | Strut Holder 4 523 4
6 HIS115NR Main Frames Right{£3 {lll#) 1
{}—@ M3 CNMBLOCK 6 HI5115NL Main Frames Left (/2 l#%) 1
/1 Haa'wmmwws\mwmnmmau\\w M3X18CS 7 CNM3X10BH | Button Head Cap Screw( 53k P4 75 £ #8 £)M3x10 6
8 CNM3X18CS | M3x18 Cap Screws( # k1522 P
%%—w CNMBXBBHCS 9 CNM3xEBHCS | Button Head Cap Screw( A3k 45 £ 2 £M3+6 4
10 HW5004N Fuel Tank Isalator Plate (144 [ & 57) 2
%}M CNM3x8BHCS 11 HW5004N Threaded Spacer( £5#F)L=8mm o)
12 CNM3LOCK M3 Locknut{M3 #2) 4
ﬁ ﬁ ‘ﬂ CNBB812F 13 HW5004N Fuel Tank Isolator Grommet{h 6 & 5 1% &) 4
&% HJ 14 CNM3x8BHCS | Button Head Cap Screw( [F sk A 7~ £ 12 24M3x8 16
15 CNM3x8FW M3x8x 1 Flat Washer{ “F- [ 4 1) 8
@%m CNM3x10BHCS 16 HWB1258 Canopy Standoff{ #13k 5534 2
\\ / 17 CNBB812F Elevator Lever Flange Bearing( 7 i /& Bkl 7K) 2
18 CNM3x8BHCS | Button Head Cap Screw( [& =k P 7~ fi 12 £4M3x8 2

Page 16



The rudder bellcrank is
already pre-assembled.
Leave this loosely in-
stalled onto the frames
for now as you may need ‘
to remove this when
installing the tailboom
assembly.

to metal screw contact
points.

Use medium strength
thread lock on all metal
=
¢

TN

Leave the bolts holding the en-
gine mount loosely installed
without threadlock for now. You
will tighten them later on when

The aileron bellcranks
come pre-assembled.

you install the main gear and ad- No. Part # Description th
Just gear meshing 1 HI5002 Rudder Bellcrank Mount( 28 ) 1
2 CNLR1003 3X5X0.5 Flat Washer(~F i #4 ) 1
3 CNE552 3X5X3.35 Brass Spacer ([t £ £) 1
/ \ 4 HI5001 Rudder Bellcrank({24) 1
{%—m CNMBXBBHCS 5 CNLR1014 M3 Ball Link{M3 5 3 1242) 5
6 CNBBO730 3X7X3 Bearing(#i7K) 2
4% M3x5x0.5 CNLR1003 7 CNM3x14BHCS | M3 Ball Link(M3 kL 144) 1
8 CNM3x8BHCS Button Head Cap Screw( [53k P 7S 1 12 £M3x8 14
E 3 CNBBO730 9 HIB031S3 Threaded Spacer( £##)L=53mm 1
( ) Q ' CNM3x25BHCS 1 ? HIBO31G Bellcrank Spacer( #4/7)3x8x3.5 o
HIBO31G Bellcrank Spacer({ #4 /)3x5x7 2
LL@ CNM3XEX3 12 HIBD31G Bellcrank (2 47 1 1 i) 2
13 CNBBO730 Bearing( & ¥kl 7K)3x7x3 4
ﬁb—@ﬂﬁﬁ% CNLR1014 14 CNLR1014 M3 Ball Link[M3 &k 12 £4) 6
15 CNM3x25BHCS | Button Head Cap Screw( [F 3k N 7S f 1R £49M3x25 2
E}% 8x8x3.5 16 CNM3x8FW M3x8x1 Flat Washer( V- [ 3 /1) 4
LLECNMB)@O 1 ; HW5018N Engine Mount[%lﬁé‘%%] - 2
HWB007GS Long Hex Spacers( /s ffi #2FE)L.=52MM 4
\ / 19 HI5015 Electronics Mounting Tray (5% #3 %) 1

Page 17




Radikal N640

BAG /I Use medium strength
thread lock on all metal
] 1S

to metal screw contact
points. g

)

T

\

The one-way
bearing comes

pre-installed into
the clutch.

~

[
.‘mmummumw CNM4x8CS

) [ cNmz2.5x80s

H CNMBX10FW

[

]

H CNMS.5X14FW

o (PR R s
SH/RCD

%—M CNM3x6BHCS
- \
o |
\
iy
//é | é é Make sure to apply threadlock to these
| screws.
|
No. Part # Description Qty
1 CNM4X10CSs M4X10 Cap Screws(#f k£ 22) o
2 CNBB1014A Clutch One way Bearing [10mm) (£ [ fili7K) 1
3 HW5011N Clutch Shoe 59mm [ &4 #%) 1
4 NOT INCLUDED M6 Nut( #2 £ 1
5 CNMBX10FW MBx10x1 Flat Washer(*-Ti £ /1) 1
5] HW5012N Cooling Fan Hub [ X5 &) 1
7 CNM2.5x8CS Cap Screw( # 3k P75 /112 24M2.5x8 1
8 HIS00SN Cooling Fan([ JAUH) 1
9 CNM3xBBHCS Button Head Cap Screw( &3k P 75 1 B2 £M3x6 4
10 NOT INCLUDED | M9.5x14x1Flat Washer(F- 1 # H) 1
11 NOT INCLUDED Engine( 5] %) 1

Page 18



BAG 2 Use medium strength
thread lock on all metal

‘to metal screw contact
paints.

()| — CNMe 5x8CS

- RS CNM2x8PH
No. Part # Description Gty
1 CNM2.5x8CS Cap Screw( # 3k P75 1 #5#2 )M2.5x8 2
2 HWS5019N Governor Sensor Mounting Bracket(5E i &5 [# 7 i) 1
3 NOT INCLUDED Governor Sensor( 7 # #%) 1
4 CNM4XBFW M4xBx0.5Flat Washer(*f- [l £ H) 2
5 CNM2X10PH M2x10 Phillips Screw( |5 k1142 ) 2

Page 19



EAN SHROUD Radikal N640

After the fan shroud is clamped together, spin
the hex start shaft by hand to ensure the cooling

fan is not rubbing within the fan shroud. If the
cooling fan is rubbing, adjust the height of the
engine.

Once you are sure the fan
is not rubbing within the
fan shroud, tighten these
bolts.

The hex starting system is a regular replacement part and will wear
due to normal use. Apply a small drop of light oil into the hex starter to
prevent premature wear during insertion and removal of the starter

wand.
%—W CNM3x8BHCS —
% No. Part # Description Qty
% M3X16CS 1 HI5020N Long Hex Spacers( 75 fi f8/)L=56MM s)
2 HI5020N Plastic Cooling Shroud( X ) 1
f \ H 3 CNM3x8BHCS Button Head Cap Screw( 53k PI 75 /1 1 £9M3x8 4
HIS0=0N 4 HI5020N M3x15x2Flat Washer(F i % /1) 4
5 CNM3X1B6CS M3x16 Cap Screws(#f k42 £2) 4
\\ / 6 HIS020N Plastic Cooling Shroud( X 5) 1

Page 20



Remove

end caps and

apply CA

these

}_@ M3 CNMBLOCN

5 () CNM3x4sS

}H> 3x8x1
%—m CNM3x8BHCS

=&m%ﬁﬁﬂﬂﬁﬁﬁﬁﬁﬁ\%\%?ﬁ\\?ﬁ\‘ﬁ\\\‘ﬁ\%\‘ﬁ“\ﬁ lliM3X=20Cs

No. Part # Description Qty
1 HI5116N Bottom Frame(Hl & JER) 1
) HI5122 Plastic Struts( E1%8) 2
3 CNM3x4SS Set Screw( TGk N 7S f 15 2)M3x4 4
4 HW5123N Tripod Stopper{ I %2 3E) 4
5 HW5123N Aluminum Skids with Caps (fiIZ225 ) 2
6 CNM3X20CS M3x20 Cap Screws(# k12 £2) 4
7 CNM3x8BHCS Button Head Cap Screw( [k 7S f 12 £4M3x8 2
8 CNM3X8FW M3x8x1 Flat Washer(*F- i £ /) 4
9 CNM3LOCK M3 Locknut{M3 #2£}) 6

Page 21




SERVO INSTALLATION

Radikal N640

BAG 2 ’ 3 Because there are variances in the servo case heights, if you

experience interference between the aileron servo controls and
the rudder control rod, install this M3x0.5 spacer between the
servo arm and M2 Steel Ball.

WARNING: When tightening screws
into plastic, be sure not to over-
tighten which will result in stripping
the plastic.

b CNM2x6PH )
>)—(F- cNLR1014

%—WCNWBM osT
>)——Fjm- CNLR1013

}_HicNMQNUT

%—% CNM2.6X8ST

Yy

/

This requires a servo
arm with a distance of
22mm from center of
ball to center of ball.

No. Part # Description Qty
1 NOT INCLUDED M3x6 Self Tapping Screws( 2 & [ B2 44 5
2 HWE192C Servo Control Arm( fa] ARHL% H1 ) o
3 NOT INCLUDED Servo Arm(fal lRALIz 1l E) 2
4 CNM2.3x12ST M2.3x12 Self Tapping Screws( 42 4 I £) 20
5 HI3205A Servo Fixed Plate( fl IRALE &) 10
B NOT INCLUDED Servo[ fAl kA1) 5
7 HI5016 Elevator Servo Mount( F B AR KL AR 1
8 NOT INCLUDED Servo Arm(fa] BRAL il 1) 1
9 CNM2.6x8ST M2.6x8 Self Tapping Screws( 42 & H 2 ) 4
10 CNLR1014 M3 Ball Link(M3 Bk 3k 1% £2) 4
11 CNM2x6PH Phillips Screw( - F-1% £2)M2x6 4
12 CNLR1013 Steel Ball 2mm Thread(M2 Ek 3k 12 22) 5
13 NOT INCLUDED Servo Arm({fa] IRAL ) 2
14 CNM2NUT M2 Nut M2#R &) 5

Page 22




PUSHROD LENGTHS Radikal N640

T

( (@

/The linkage rods come pre-built. Even\
though they are pre-built, you will need
to verify their lengths. The diagram with
lengths are drawn at a true to life scale
with the exception of the tail control rod,
therefore you can lay your linkages on
the diagram to find the correct measure-
ments. The ball links are heavy duty ball

114 links and must be sized properly to pro-

o vide the smoothest operation of the head.
A ball link sizing tool such as part number
CN2055ABL should be used on all plastic

ans to provide the smoothest operation. /

U ol
"

No. Part # Description Qty
1 HIB145 Ball Link Set (26 Long, 4 Short)[(Ek k4T 4
2 HW5192C Pushrod Set[ 1) 2
3 HW5192C Pushrod Set[ #+T) 4
4 HIB145 Ball Link Set (26 Long, 4 Short)(3k k%34T 8
5 HIB145 Ball Link Set (26 Long, 4 Short)(Bk k#4241 2
B HW5192C Pushrod Set{ J%+T) 1

\\ PAR# CN2255: CONTROL ROD SETUP GAUGE / HW5043A Carbon Fber TUb?[ 415%?%%5] !
8 HW5043A Pushrod Set[ &) 1
9 HW5043A Fastening Nut( X 42 £} 2
10 HW5043A Ball Link Set (26 Long, 4 Short)(Bk ki H: 2

Page 23



When installing the bearings, be sure
they fit into their prospective grooves on
the transmission case. Do not forget to
install part #8 & #10 (set screws) to
hold the pins in place.

Use medium strength
thread lock on all metal

This comes pre-assembled. ~~l
Be sure to apply threadlock to
set screws. @

to metal screw contact
@ points. g
¢

TN

~

~

—@—{T- CNM3x4SS

g CNM3x16CS No. Part # Description Qty

1 CNM3LOCK M3 Locknut{M3 $&£) 4

{ } @ M3 CNM3LOCK 2 HIBOBOC Front Transmission Case( & ¥ ) 1

3 HW3057A 20T Bevel Gear(20T =14 %) 1

4 CNBB1521 15x21x4 Bearing[ i) 2

£§—E» 5x6x3.15 5 HW5062 640 Tail Boom L=715mm(640 & &) 1

B CNM3x16CS M3X16 Cap Screw{ #f 3k 124 4

— @2X9 Pin 7 HIBOBOC Front Transmission Case( &% 3¢ /) 1

8 HW3057A 2X9 Pin( [ElH:44) 1

Kﬁ N ﬂ 9 CNBB510 5X10X4 Bearing( 4#7K) 2
CNBB1521 10 CNM3X4SS M3X4 Set Screw{ To 3k 12 £4) 2

& J H 11 HIE533B 2X9 Pin( [l HE4Y) 1
12 HIB533A 21T Gear(iF #ift) 1

ﬁﬁ ’:| 13 HWB058A Bevel Gear Shaft[<> 15 #%H) 1
& % H CNBB510 14 HW3057A 20T Bevel Gear(20T 414 %) 1

15 HWB059A 5x6x3.15 Fixed Set Of( [ ) 1

\\ / 16 HWB007GS L=52.5mm Hex Spacers( 7~ fA 5541 i

Page 24




a I
() C } CNM3x14BHCS
—d>——{JFB— CNM2x8PH
G@ TN CNMIBxesT
{}_@ M3 GNMBLOCK

/

Disassemble one end to slide
through rudder control guide

)

No. Part # Description Qty
1 CNM3X8ST M3X8 Self Tapping Screw (%I & H K12 42) 2
2 CNM3LOCK M3 Locknut(M3 #2£E) 1
3 CNM3x14BHCS M3x14 Button Head Screw &k A/~ fi #242) 1
4 HIBOBSA Horizontal Fin Mount{ 7K 7~ 3 [ 52 J&#) 1
5 HIB1068B Zip Tie(3 ) 2
6 HIB1068B Adijustable Tail Guides( BT & & )i ) 2
7 HW5043B Tail Boom Support Strut End( iE#T3k) 2
8 HW5043B L=695mmTail Control Rod( & #t1% il 3E4T) 1
9 CNM2X8PH M2x8 Phillips Screw( [F k1712 42) 2

10 CNM2X8PH M2x8 Phillips Screw( [ Sk -8 #2) 4

11 HW5202 Tail Boom Support Strut End[ JEFF 3k) 4

12 HW5202 L=520mm Rod End( & 32 #¥#F) 2

Page 25




TORQUE TUBE Radikal N640

Hint: The torque tube comes pre-assembled and in-

Use medium strength . . . . . N
thread lock on all metal stalled into the tailboom. To assist in removal for in- )
o metal screw contact spection of the torque tube, use a little bit of rubbing //
pors. alcohol and pour a little bit within the tailboom which yd
' will loosen the rubber bearing retainer. To reinstall the //
N torgue tube, use a little bit of liquid soap and apply it to yd
]]]]]]]]]Il]]]]]]]]]]]]]]]]]]] the rubber bearing retainer. yd
/////
o3 Pin No. Part # Description Qty
1 HW5063 | L=720mm Stainless Steel Torque Tube( 25 O AN E) 1
x Q 2 HWS5063 | Bearing Sleeve( 47Kk N i1 2) 1
i 7K
N\ CNBESTO 3 CNBBB16 | 8X16X5 Bearing( fl17K) . 1
% H 4 HW5063 | Rubber Bearing Retainer{ Hik 4% 55) 1
5 HW5063 | 2X9 Pin( & F:44) 2
B HW5063 | Dog-Bone End( 2 i 1k:3k ) 2

Page 26




A

[ CNBB1521

%—M CNM3x8BHCS
\ LXLANENLARANANRARANENRARANENRARARAY)
/ JALARARANRNRRRANRNRNRANRRRRRANRRRAY

CNBB37F

B

CNMR2.5x8CS

]

N A AR A

CNLR1014

¢

CNBB1350

CNM3x35CS

Radikal N640

Use medium strength
thread lock on all metal
to metal screw contact

points. gy

'
THIIIIIIIID

To prolong the life of the gears they
should be lubricated with a grease
similar to Molykote EM-30L grease
that is safe on plastics.

/

No. Part # Description Gty
1 CNM3LOCK M3 Locknut(M3 12 £f) 2
2 HIBO78C Tail Gear Box( i thi ¥ 4H) 1
3 CNLR1003 3X5X0.5 Washer( #1) o
4 CNM3X8BHCS | M3X8 Button Head Screw( [F k42 22) o
5 CNBBO730F 3X7X3 Bearing( 121 4#17K) 2
B HIB102B Special Guide Screw( JXzh15£4) 2
7 HIB102B Pitch Arm( BT 12 1
8 CNLR1014 L=9.6mm M3 Linkage Ball(9.6 BkkIZ ) 1
9 HW5073 Tail Shaft( & # 4 1
10 HW5079 Metal Bearing Retainer( 4> J@ il & &) o
11 HWB0748B 5xBx12.85mm Bevel Output Gear([#] & %) 1
12 HWE0788B Threaded Spacer( #i11)@5x27 1
13 CNBB1350 5x13x4 Bearing( & Bk jil 7K) 2
14 HW6078D Gearbox Plate (&4 MI4R) 2
15 CNM2.5X8CS M2.5x8 Cap Screw( #f k12 42) 2
18 CNM3X8BHCS | M3X8 Button Head Screw ([ 3k12£4) 4
17 HW3057A 20T Bevel Gear(20T {1 #£) 1
18 CNBB1521 15x21x4 Bearing( &) 2
19 HIBO78C Bearing Spacer( i [f] 7 £) 1

20 HIBO78BS L=26.5mm Hex Spacers( 7~ fi 5 1) 2

21 HW5067 Vertical Fin[Z B ) 1

22 CNM3X35CS M3X35 Cap Screw( # k12 42) 2

23 HIBO78C Tail Boom Positioning Block( &% & {3 1

Page 27




Use medium strength

to metal screw contact
points.

The tail assembly comes assembled for your example only. It is ne-

cesssary to disassemble the tail blade grips to apply thrust bearing
grease to the thrust bearings. It is also important to remove the set
screw from the tail rotor hub and apply medium threadlock to this set

screw.

thread lock on all metal
-
¢

TN

Make sure the open ball side of
the thrust bearing is facing to-
wards the tail rotor hub.

The pitch plate assembly already comes as-

sembled. It is not necessary to disassemble

this part.

No. Part # Description Qty
1 CNM3X4SS | M3X4 Set Screw(foiki%42) 1
2 HW3098C Steel Tail Rotor Hub( 7 iE 3 71 0 ) 1
3 CNBB510 5X10X4 Bearing[ #i %) 2
4 HIBO96B Tail Rotor Grip [FBHEFE I ) 2
/ @3 CNBBB10 \ 5 CNM3X20SCS | M3X20 Cap Screw{ #3kI842) 2
5] CNBB49T 4X9X4 Thrust Bearing( 1L 7K) 2
{ M5 CNMBLOGK 7 CNLR1003 3X5X0.5 Washer( # ) 2
3 @ @ H M8 HI3087C 8 CNBBOS30 | 3X9X2.5 Bearing( 47K 2
9 HWB204A 3x10x1.5 Micro Washer(# F) 4
g}—H CNBBOS30 10 HIBO99A Tail Rotor Blades( & iz # ) 2
————2x3x4 11 CNM3LOCK | M3 Locknut(M3 #2£}) 4
O—1f 3505 @ D CNM2x1 OPH 12 | CNM2X10PH | M2x10 Phillips Screw( Bk +F1842)| 2
SO 13 HI3089A Link( ZEFF) )
() o@o { } 31 0x1 5 14 HI3087C Control Arm( % ) 1
15 HI3087C Pitch Plate Guide( 47K Ji# ) 1
| || onBBasT @ CNM3x4ss 16 | HI3o87C Brass Nut{ 4112 }] 1
U {L U 728 17 CNBB610 6x10x3 Bearing( #i7K) 2
{i} CNBBATO 18 | HI3os7C Brass Screw( 12 4%) 1
CNMBX- 19 HI3089A 2X8 Pin( [ #+4H) o
\\ Dm EDSCS/ 20 HI3089A 2x3x4 Copper Sleeve(Hi£) o)

Page 28




. . . -
' For the roller bearings, we recommend a very light oil. ¢ @

The oil MUSTNQT attack/break down plastic as this
could damage the cage in the one-way bearing. Prior @ @
to applying oil, make sure to clean the roller bearings

with a cotton swab making sure there is no debris in
the bearings.

If in the future your one-way bearing or

sleeve is worn or damaged, it is highly

recommended to replace the sleeve and
one-way bearing hub at the same time.

@%—&w CNMBXBFHCS
%%_% CNM3xBBHCS

Description Qty

HW5057 One-Way Bearing( £ 71 4 72K J44)

HI5056 103T Main Gear{ % H 54

CNM3xBBHCS | Button Head Cap Screw( [# 3k P4 75 A1 82 £4M3x6

CNMB3xBFHCS | Flush Head Cap Screws( 4}k A 7S f 12 £9M3x6

HIBO57 Tail Drive Gear([ 96T %)
HWB057A Driven Tail Hub({ f£ 3} ki 4

Page 29

1
2
3
4 HWB057C Main Gear Iron Sets( == i 5288
5
6
7

JEENG) NG I N N 0 B P




to metal screw contact
points.

Use medium strength
thread lock on all metal
-
¢

i cNmaxass
()| - CNM2.5x8CS

@3x23.7

T

the main shaft.

It is easier to perform
this assembly if you
separate the head from

==

i)

N
|

?s H 10x18x1
N

f

\N

10x14x1

{%—M CNM3x8BHCS

\

/

—

Ll
1l
|

=
T
l“!\l‘l!l‘lll‘\‘l‘m‘“w

Il

|
L

.| Part# Description Qty
1 HWB054 Mast Stopper( 3 il FR {75y o
2 | CNM2.5X8CS | Cap Screw( # 3k 7S fi 12 £M2 5x8 o
3 HWGE057DS | Copper Washer( #i# 1)10x18x1 1
4 | CNM4x3sS | Set Screw( TGk P9 7S M B £)M4x3 2
5 | HWBD57AS | Pin(ifi#4)@3x23.7 1
6 | HW5057DS | Copper Washer( 4#4 F)10x14x1 1
7 CNM3x8BHCS | Button Head Cap Screw( [k /N fIRZ9M3x8 | 4
8 HI5003 Anti-Rotation Bracket[A 5 4 ) 1

Page 30




%_M CNM3x8BHCS
':mmmmw M3X30CS
}_@ M3 CNM3LOCK

VENNZNYZS
7

N | .‘J“‘-“\"\
/i)
(O

@\

v/

- Uy -I/L’{a‘
W
4 > i

il

il
“0

\‘!’

No. Part # Description Qty
1 CNM3x8BHCS Button Head Cap Screw( I3k 4 7S f1 12 £49M3x8 8
2 CNM3X30CS M3x30 Cap Screws( # ki 22) 2
3 HW6202BS Aluminum Post[ #54%) 2
4 CNM3LOCK M3 Locknut{M3 #2115 2

Page 31




MOUNTING MUFFLER Radikal N640

o

3
> =
59%
8
D)
. )
A =
%hog |
o QLD
\
9 AR =
)
J
\

9
v
Q
\
9
%9
INCWIDED )\
\\\
2
&
A\ o No. Part # Description Qty
|
] v CNM3x35C5 1 CN3038B Speed Torpedo HV2 Muffler{ HFE) 1
2 CNM3X35CS M3x35 Cap Screws( #f ki #2) 2

Page 32



EUEL TUBE BOUTING Radikal N640

No. Part # Description Qty




Radikal N640

Q
G))
®/
W
Q : Q \M
Q
Q
é
é

No. Part # Description Qty
1 NOT INCLUDED Gyro({E421) 1
2 NOT INCLUDED Gyro Isolation Foam( |5 & # ) 1
3 NOT INCLUDED Receiver Battery[ i) 1
4 NOT INCLUDED Hook & Loop Strap(# i) 1
5 NOT INCLUDED Receiver( #1iHl) 1

Page 34




Radikal N640

CANOPY

BAG 2

small variances in fitment. If the canopy does not fit
exactly, do not force the fitment of the canopy onto

/Due to each canopy being handmade, there may be\
the frames. Check where the canopy could be hit-

ting the frames and use a dremel style tool or simi-

lar and shave away parts of the canopy that could
be interferring with fitment or interferring with con-

trol systems. When working with fiberglass, ensure

you do not inhale the fiberglass dust when sanding

\\or removing material.

70>
4
)

X
l\\\\\\\v

Description
M3x6 Phillips Tapping Screws( 4 B 15 £2)

Canopy Bracket{ #11.3 [& 5& J5)

NB40 Painted Canopy(HL3%)
Canopy Grommet({% 7 #£)

Part #
HI5130N
CNM3XBPST

HI3129
CN2210A

No
1
)
3
4

J

CNM3XBPST




\

€

N[
N

>

CNM4L0CK

CNM4X275CS

A N
TS
MU

v

N g
(T
il

No. Part # Description Qty
1 CNM4X275CS Cap Screw(# 3k P17\ A 1842 )M4X27 2
2 NOT INCLUDED | Rotorblades({ #8/E2) 2
3 CNM4LOCK M4 Locknut(M4 #21H) 2

Congratulations on finishing the build of the Radikal N640 helicopter. Please follow your instruction manuals
on setting up your transmitter and electronics.

Page 36




PERSONAL BUILD NOTES Radikal N640

Page 37




PERSONAL BUILD NOTES Radikal N640

Page 38




PERSONAL BUILD NOTES Radikal N640

Page 39




INFLOIK 9L

M= "—i L1
N I T R O P O W E R

CENTURY

HELICOPTER PRODUCTS

1740-C Junction Ave.
San Jose, CA. 95112
USA.
www.centuryheli.com



